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Tuhos de Acero de Méxica, 5.A.
Carret, México Veracruz Km 433.7 SN
Delfinc Valenzuela Tejeria, Veracruz, Veracruz

C.P. 51697 MEXICO
(52} 229 989 1700 tel
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ndmero:

13075268

Paga / Pagina:

i/5

Date / Dia: October 03, 2013

Customer / Cliante: PLESA ANAHUAC Y CIAS. S A. DE C.v. Customer’s Order Hem / Orden Cliente - Hem: Customer’s Reference / Ref. del Cliente:  [Manufacturer’s Werks Order N* / Confirmacién de Venta:
NIA 16185 204660/05

Manutacturing Process / Proceso de Manufactura: Froduct Type / Tipa de Produeto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard ar Specification / Normas o Especificaciones: Steel Grade f Grado dg acero: Ends / Extremos:

API 5L ED4SIJULY 2013 BfX42-L245/L290 PSLA NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedula f Cédula: Lenglh / Longitud: Quantity / Canlidad; 128 Pes/Pz Nominal Weight / Peso Nominal:

3.500 X 0.3 INCH SCH 080/ W.C XS 10697 21.33 FT 2685.958 FT 27582056 LB 10.26 LB/FT

88.9 X 7.6 MM 6.00 / 6.50 MTS 818.680 MTS 12511.000 KG

15.27 KG/M

Specimen condition Specimen dimensions Test Y.8. U.T.S. Y.SJUT.S Elangation / Alargamiento
Heat N® { Sampla N° } Condician de la probeta Cimensiones de |a probeta temp { Eul 0.50 %. Req.
Cofada N°| MuesfraN® | Ls Se¢ | Type| -Ori Size Area Tamp. {Min: 290 Mi: 415 Req. Max, Lo Min. Obt.
Tipo Tamano Saccién | ensayo {Max ~ Max: = --
mm mm2 °C MPa MPa in o %
SE—— e, s namcsa:
6815 77618 B AM S5 L 19.72 X 07.20 143,41 RT 337 484 0,68 2 23.1 38.0

AM: As manufactured / Segiin procesa de fabrigacion
B: Body / Cuerpo
L: Lengitudinal / Longitudinal

Le: Initial length / Longkud inicial

Ls: Location of sample / Ubicacion de la muesira

Max: Maximum ! Maximo

. Min: Minimum / Minimo
Obt: Obtained / Dbténid_u

Qri: Orientation / Orientacion

Req. Max: Requirad maximum / Maxima requerida
Req: Required f Requerida

RT: Rubm temperature I_Témpefatura ambiente’

Se: 8pecimen condition / Cendicion de la probeta
&s; Strip spaciman / Muesira rectangular
U.T.S: Ullimate tensife sirength / Resistencia-

%8 Yield sirength { Flusncia

Camposmon % .'Ccmposlclbn% L
- x40z PR X 1000 . - . St % 30000 X100
C[Mnfs Mo | P]S] v nb] Nifculsn] & @i ]A B]Ca] N [Colilcel 2ca. 3l
H Max | 28 |120} - [ 15 ] 40| 30 |30y 80 ] - J400]a0| -] -] ~1 =] «J = -] 1531100] &
Min ~ ]l -] -~ =] =] -] -] -] - -1 -y = =<F<=1=1=1-

HeatN® | Sample N [P Max | 2B J120°] = | 15 [ 40.] 30 J 30.{ s0 [ ~ J400[400] - | ~ - - - - - 15 [ 100] 6
Calada N* | Muestra N° Min 1 ED) - - - - = - - - = - = =1 - - - - pe -
8815 004901 Hoo] 18772808 7 8 -3 | 1 a0 fes{ 719 3 2 1] 14| &7 ) 0.5 | 214 0.2
5815 77618 P 18 .76 |27 F12] 7 8 [28f 0 o-ya0]or] 7 fp19] o0 2 D |17 ]s7f 0 |213} 0

Any all

andfor

e cerificata iz issued by a mmpnlarized system ang ll 35 valld with electronic signature. On ihe criginal cerlificate the trade-mark green coloted
“Tenaris” is stamped. In case the awner of the ur!gmal certificate would release 2 copy of i, he must altest its confarmity ta the original one taking

“{upon hlmseinhe responsibility for any unlawful or nof aliowed use.

will be subjacled o the law,

Esla certificado se emite medianie sistama cnmpularlzadn Yes \ralidado <an firma elecicénica.
Tenaris coler verde. En caso de que el poseeder del cartificade enu'egua una capia, deberd garantizar la ‘conformidad con el ariginal haciéndose

El certficado ariginal poses impreso el logo

‘Jresponsable por cualquier use llegal ¢ indebido. Cuslquier alleraclon yla falsificacion estara sujeia a IaLeX

FOR03171




Tubos de Acero de México, 5.A.

Carret, México Veracruz [Km 433.7 5N

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. #1697 MEXICO

(52) 229 989 1100 tel

(52) 229 982 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ntmero:

13075268

Page / Pagina:

2/5

Date { Dia: October 03, 2012

lCustomer / Cliente: PLESA ANAHUAC Y CIAS. 5.A. DE C.V. Customer’s Order tem / Orden Cliente - tem: Customer’s Reference / Ref. del Cliante:  |Manufacturer’s Warks Qrder N° / Ganfirmacion de Venla:
NIA 16185 204660/05

Manufacturing Process / Proceso de Manufactura; Praduct Type { Tipo de Producto: Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Stesl Grade / Grado de acero: Ends / Extremos:

AP 5L ED4SMULY 2013 B/X42-1.245/L290 PSL1 NORMAL BEVEL -

BISELADO NORMAL

[Dimensions / Dimenstonas: Schedule / Cédula: Langth / Longitud: Quanity / Cantidad; 128 PcsiPz Nominal Weight / Pesoe Nominal:
3.500 X 0.3 INCH SCH 080 /W.C XS 19.69/21.33FT ‘ 2685.958 FT 27582.056 LB 10.26 LBIFT
HBB.Q X7.6MM 6.00/ 6.50 MTS 813.680 MTS 12511.000 KG 15.27 KGIM

Compesition % / Compasicion %

6815 77618 e 18 | 76 | 27

X100 X105 X 10000 X106
C Mn E] Mo Cr P s v Nb Ni Cul Sn Al T As B Ca N [Col. 1|Cal. 2|
H Max 28 | 120 - 15 40 30 30 80 — | 400 ] 400 - -~ - - - - - 15 t 100
Min - ]| 29 ] 10 - - - - -- - - - - - — - - - - - -
Heat N° Sample N° |[F Max 28 | 120 - 15 40 30 30 80 -~ 1400|400 | ~ - - - - - - 15 | 100
Colada N° | Muesira N° Min - 28 ) 10 - - - - - - - - - - - - - = — - g =
1.3 7 7 3 7] [i] 40 87 g 20 [i] 2 0 25 5-9_ [} 21 [1]

Col. 1: SUMA Nb+V+Tj
Col. 2: SUMA Mo+Cr+Ni+Cu+V

. Col.3:SUMA NasV . - Max: Maximum / Maximo
H: Heat/ Colada in: Miriimum / Minimo

]

- Product / Progducto

it
Required vaiues - Individuals { individuales . Average / Promedio o - Hardness lype/Tipo de dureza:HRC
Valores requerides | -Min— | Max: 220 | Var — Min:~ | Max— | var— . o
Heat N* Sample N* Specimen condition )} Quad, Scale MW - :
Colada N° Muestra N° Ls Sc Escala 1. . 2 3 | Ava,
s m—

6815 77618 ‘B AM . 1 HRBW 787 776 66 ] 776
6815 77619 B AM t HRBW 772 760 7881 787
AM: As manufactured / Seqgin praceso de fabricaciori Ls: Location of sample f Ublcacidn de la muestra MW: Middla wal!/ Ceniro “. " Var: Variation / Variacion

Avg: Average'.' Promeadic Max: Maximum / Maximo Quad: Quadrant / Cuadrante

upon himself the res?ons‘\bility for-any urlawful or not allowed uze.

This certificate is issued by a mmpu’t‘eﬁzed system and it is valid with alectranic signature. On the original certificate the irade-mark green colored
"Tenaris® is stampad. In case the owner af the original certificate weuld release a copy of it, he must attest ils conformity fo the original one taking

Esle cerlificado &6 emiie mediante sislema compuiarizada y e3 \ij'a-lirﬂadu -con firma electrénica,  El cerlilicado ariging! pasee impreso &110go
Tanaris color verde. En caso de que el poseadar dal neniﬁda'd_o antregig Una copla, deberd garantizar la conformidad can ef original hacléndose

Any alteration and/for falsification will ba subjected to the law. responsabla por cualquier uso ilegal o indebido. Cualquler alleracion /o falsificacion estard sujela:als ley.

FORO3171




Tuhos de Acero de México, 5.A.

Carret, México Veracruz im 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P 21697 MEXICO

(52} 229 989 1160 tef

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimeso: Page / Pigina:
CERTIFICADO DE PRUEBAS EN FABRICA 13075268 3/5

Date / Dia: October 03, 2013

.’iete: PLI\S. S.A.DECV. Customnar’s Grder ltem / Orden Cliente - ltem: |Cusiomer’s Referance / Red. del Cliente:  |Manufacturer’s Warks Order N° / Contirmacien de venta:

) ) N/A- 16185 204660/05
Manufacturing Pracess / Proceso de Manufactura: Praduct Type / Tipo de Praducta: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS . VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification f Narmas o Especificaciones; Steel Grade / Grado de acerqg; Ends / Extremoes:
AP 5L ED45/JULY 2013 BIXA2-L 245/ 200 PSL1 NORMAL BEVEL

- BISELADO NORMAL

Dimensions / Dimensicnes: Schedule / Cadula: Length / Longitud: Quantity / Cantidad: 128 Pes/Pz JNominal Weight / Peso Nominal:
3.500 X 0.3 INCR SCH 080/ W.C XS 19.69/ 2133 FT 26B5.958 FT 27582.056 LB 10.26 LB/FT
HBB.Q X 7.6 NN 6.00 / 6,50 MTS 818,680 MTS 12511.000 KG 15,27 KG/M

IB: Body / Cuerpo

Standard / Norma:
Heat N® | Sample N° Resul{
Colada N* { wuestra N*® Resuitado
4815 77619 Good / Buena

Pressure / Presion Titme / Tiempao. - Resuits / Rasullada
Unit/ Unidad, Value / Valor " Seconds / Segundos
mpa 20.5 5 Satisfactary / Satisfaciorio
This carlificate is issued by 2 computerized sysism and i is valid wilh elsctronic signature. Onthe original ceriificats the frade-mark green colored Esfe cerlficado 56 emile madiants sislema computarizade y es validedo’ con firma clachionea, Ll carfiicade ariginal poses impreso e logo
"Tenarf;' Is stamped. 1n case tha cwner of the criginal céftificate would release a copy of il, he must attest its confamily to the original one {aking Tenaris color verde. En caso de qus el possedardel ceniﬁc_adu entrégue Lina copia, deberd garantizar 7a conformidad con el ariginal haciéndose
upon himself the respansibillty far any unlawhil or noi allowsd use._Any allaration andfor falsification will ba subjecied to he faw. responsable por cualquier usa Jlegal o indeblido. Cualquler s_llt_e'racion yio falsificaciaon estars sufetaa lalay,

FORO03171



" Manufactured by TenarisTamsa

Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 S

Detfine Vaienzuela Tejeria, Veracruz, Veracruz
. C.P. 91697 MEXICO

(52) 229 989 1100 tel
- {52) 229 989 1600 fax

CERTIFICADC DE PRUEBAS EN FABRICA Number / Nimero:
CERTIFICADO DE PRUEBAS EN FABRICA

13075268

Page / Pagina:

4/5

=~ Date / Dia: Qctober 03, 2013
Customer / Cliente: PLESA ANAHUAC Y GIAS. S.A. DEC.V. Customer's Crder flem / Orden Cliante - Hem: Customer's Referenca { Rel. del Cliente: | IManulaclirer s Werks Order N { Gonfrmacion a8 venta:
N/A 16185 204660/05
Manufacluring Process { Proceso de Manwfactura: Product Type f Tipa de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED : LINE PIPE SEAMLESS VARNISHED
ILAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones; Steel Grade / Grado de acero: Ends / Extremos:
AP 5L ED4S/JULY 2013 BIX42-L245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensicns / Dimensiones: Schedule 7 Cédula: Length / Longilud: Quantity f Cantidad: 128 PesiPz {Nominal Weight / Peso Nominai:
3.500 X 0.3 INGH SCH 080 /W.C XS 19.69/21.33 FT 2685.958 FT 27582.056 LB 10.26 LBFT
488.9 X 7.6 MiM 6.00 / 6,50 MITS . 518,680 MTS 12511.000 KG 15.27 KG/M

Heat treatment / Tratamiento térmico: Plpe / Tubo
Quench media of heat treatment process / Medio de enfriamanto del tratamiento térmico: n/a
Temperature Scale / Escala de Temperatura: n/a

Type
Tipo

As Rolled

Supp!ememary !nfnrmatlnn
Informacin Suplementaria

Stéal making process:

Efectric Arc Fumace-Ladle Furnaue—Cunlinuous Casnng Machune

Filly Kiled Steef ~

Material free from Mercury contamination

Not repaired by welding

Mon destruclive test. Salisfactory

Inspaction method

.- EMI-FLVI- MP -

MATERIAL ACCORDING TO NACE MRG175/ 1SO 15156-2, 2008 AND NACE MRC103, 2010 ONLY FOR HARDNESS
22 HRC MAX.

Tamsa Red: 450361

AP 51 EDASAULY 2013, ASTM A1DEI11 ASTM A53I12 ASME SA108/2010

Fabricado por TanarisTamsa
Fabncacnﬁn del acero:

Harna de Amoc. Eléctricd-Homo de Alnacién- Méquma de Colada Cuntlnua

Acerc caimado con aluminio

Material libre de contaminacién de Mercurio
No reparado por soldadura

Control na destructivo. Satisfaciario
Método de inspeccitn

. - EMI - FLVI - MPI -

MATERIAL DE ACUERDC A NACE MRU175 / 1ISO 15166-2, 2009 Y NACE MR0103, 2010 SOLO DUREZA MAX, 22

HRC

Tamsa Ref 450381

- |API 5L ED45/JULY 2013, ASTM A106/11, ASTM AS3A32, ASME SA106]2010

 This cerificata is issued by a compu!enzed system and icis valld with efecironle signatire. On e orghal cerificale the trade-mark green?ﬂnred
"Tenaris” is stampad. In case the owner of the original crlficate would release a copy of it, he must atiest its confarmity Lo the ariginal one taking

0 r:aliiﬁcadu s emile medlanta sisterma cumpulaﬂzadu yes validado ‘can firma eleclronica. &I cenicado original poses Imprese el Ingo
| Tenaris color varde. En caso de qua el poseador del cerlificado entreguguna copia, deberd garantizar'la conformidad con el eriginal haciéndose
ble por cualguier uso ilegal o indebido. Cualquier’ alteracmn y.'o falsiﬁ,cacl ) estard su]afa ala Iey

upon himself the respansibi\iy for any unlawful or not altowed use. Any arlera__liun and/ar falsi ion will be subjacied 0 the Taw:

FOR03171



Tubos de Acero de Méxica, S.A.

Carret. México Veracruz Km 4337 SM
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tei
(52} 229 989 1600 fax

CERTIFICADC DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Mumber f Mimerc:

13075268

Page / Pagina:

5/5

Date / Dia: Qctober 03, 2013

Customer / Glisnte: PLESA ANAHUAG ¥ CIAS. 6.4 DE .V,

Customer's Ordar ltem 7 Orden Cllents - jtem:

Customer's Refarence 7 Ref, del Cliente:

IManufaclurer's Works Qrder N° / Confirmacian de Venta:

NIA 16185 204660/05
Manufacturing Process / Praceso de Manufactura: Praduet Type / Tipo de Praducto: - Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
listandard or Specification f Narmas ¢ Especificaclones: Steel Grade / Grado de acers: Ends / Extremos:
APl 5L ED45/JULY 2013 BIX42-1245/.290 PSL1 NORMAL BEVEL

BISELADOQ NORMAL

Dimensions / Dimensionas: Schedule / Cédula; “[Length / Lengitud: Quantity / Cantidad: 128 Pcs/Pz Nominal Weight / Pesc Nominal:
3.500 X 0.3 INCH SCHOBO/W.CXS 19.68721.33 FT 26B5.958 FT ) 27582056 LB 10.26 LB/FT
n_BB.Q X7.6 MM 6,00/ 6.50 MTS 818.680 MTS 12511.000 KG 15,27 KG/M

Heat N° Quantity ] Langth Waight
Colada N° Canlidad Longitud Paso
— {Pieces} (ft) {m) (Tons)
8815 ’ 128 2,685.96 £18.68 12.511

Average lengih per plpe

Nominal weight per pips

Longitud promedio por fubo

Peso nominal par tuko

) [ i) (kafmy
20,064 6.306 10,269 15262

purchasar order requirements. This certificateis riot 2 declaratmn of origin nor may Tt be used as a declaration of origin,

This is to certify that the product described here has been manufactured sampled, tested, and inspected in accordance with | JPor &1 presente ceniicamos que &l material aqui descrile ha sida fabricade, muestreado, ensayadp e’ rnspem:mnada de.
acuerdo a los reqmsltos de su ardan de compra. Este cer!lﬁcau‘o o s, ni puede ser usado, cumo una declaramdn de origan

CUSTOMER ., THIRD PARTY

INSPECTION COMPANY
COMPARNTA DE INSPECCIGN

MO APLICA
Employee Name: N/A-

4‘: ]

QUALETY CERTIFICATICN DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castelid Abraham

TENARIS QUAL]TY DE

ARTMENT SIGNATURE

CHIER OF QUALITY CERTIFICATION BEPT. .
- RESPONSABLE DELDEPTO, DE CERTIFIGAGIGN DE GALIDAD

Rafael Gutiérrez d Velasco Magallanes

upon himseli the res

This certificate is issued by a computerized:system and it Is valid Wilh GIECToniG signaiure. On the.original cerlificate The lrade-mark green: colorad
"Tenaris” is stamped. In case the aviner of the cilginal ceriificate would relsase @ capy of it, he must attest its corfarmiy 1o the original one taking

El cerlificado eriginal posee impreso el logo

Tanaris color varde. En caso de que el poseador del cerificado entregue una copia, debera garantizar ia sunfumﬂdad can el criginal haciéndase

rsle ceriificade se emile medianie sislema computarizadd y es validado <on fima elecidnica.

resgonsabla_pur cualguier uso ilegal o indebide. Cualquler allaragion L" faisnfcaubn estard queIa ] Ta Iey

onsibility for any unlawful of nol altowed use. Any alleration andiar falsification will be subjacted to the law.

FORO31TT..




